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More Product Pictures
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Office & Sample Room
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Test Report No.: GZ08061 14365/CHEM Date: JUL 02 2008 Page1of 4

SHANXI SUNNY GLASSWARE FACTORY SHENZHEN OFFICE
RM 204, BAOHU BUILDING, DONGHU ROAD, LUOHU DISTRICT, SHENZHEN, GUANGDONG, CHINA

The fellowing sample(s) was/were submilled and identified on behalf of the applicant as Coflee glass

5G5S Ref No. 15211126876
Buyer :TEDI

Manufacturer : SHANXI SUNNY GLASSWARE FACTORY
Country of Origin 1 CHINA

Country of Deslination : GERMANY

Sample Receiving Dale - JUN 28, 2008

Testing Period :JUN 26, 2008 TO JUL 02 2008

Test Requested : In accordance with German Food, Artides of Daily Use and Feed Code of
Seplember 1, 2005 (LFGB), Section 30 & DIN 51032:1986.

Test Method : With reference to EN 1388: 1995,
Analysis was performed by Inductively Coupled Argon Plasma Spectrometry.

: When lested as specilied, the submitted sample(s) do not comply with the limit as stated
the German Food, Articles of Daily Use and Feed Code of September 1, 2005 (LFGB),
Section 30.

Signed for and on behalf of
SGS-CSTC Lid.
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